\\\I)

t)rbay

FINAL

Great Pond Water Supply
Project Description

Submitted by:
Town of Torbay
1288 Torbay Road

P.O. Box 1160

Torbay, NL A1K 1K4

Assistance provided by:
WSP Environment & Infrastructure
36 Pippy Place
PO Box 13216
St. John's, NL A1B 4A5

1 November 2022
WSP #: TF1969415.10000



Environment & Infrastructure
TM-ADMIN-04-13

IMPORTANT NOTICE

This report was prepared exclusively for Town of Torbay by Wood Environment
& Infrastructure Solutions, a Division of Wood Canada Limited (Wood). The
quality of information, conclusions and estimates contained herein is consistent
with the level of effort involved in Wood's services and based on: i) information
available at the time of preparation, ii) data supplied by outside sources and iii)
[...]
for use by, our client named on the front of the report. It does not in any way constitute advice to any third party who is able to
access it by any means. Wood excludes to the fullest extent lawfully permitted all liability whatsoever for any loss or damage
howsoever arising from reliance on the contents of this report. We do not however exclude our liability (if any) for personal injury or
death resulting from our negligence, for fraud or any other matter in relation to which we cannot legally exclude liability.

Project # TF1969415 | 24 August 2021 Page i

wood.



Great Pond WTP Conceptual Design-DRAFT

Town of Torbay Water Supply
orbay

Table of Contents

1.0 Introduction
2.0 Great Pond Characteristics
2.1 Source Water Flow and Treated Flow
2.2 Raw Water Quality
3.0 Disinfection Treatment Requirements.........cc.cooevereeernreernreenneeerereonn.
4.0 Treatment Technologies
4.1 Pre-Disinfection
4.2 Disinfection
5.0 Typical System Process Flow Schematic.......ccocooevonerenrrennen.

6.0 Typical Facility Layout
7.0 FACHITY SIING et

8.0 References

9.0 ClOSUIE .ottt 88888
List of Figures

Figure 4-1: Typical DAF CONFIGUIAtION ...ttt sttt sttt

Figure 4-2: Typical Membrane Configuration ...,

Figure 5-1: Great Pond WTP - Process Flow Diagram

Figure 6-1: Great PONd WTP — ProCeSS LAYOUL ...ttt sess s sssssssseens
List of Tables

Table 2-1: Great Pond — Historical Raw Water Quality (Outliers)

Table 3-1: Disinfection/Inactivation ReqUIreMENtS........ccc..coevvrrenrrernerernneernseernsiereneenn.

Table 4-1: MEMDIANE POIE SIZE....ouieeieeeeieeiesieete ettt sttt sttt sttt

List of Appendices

Appendix A — Great Pond Raw Water Sample Results (2019-2022)
Appendix B — Facility Siting

List of Acronyms and Abbreviations

Al Aluminum

AO Aesthetic Objective

DAF Dissolved Air Floatation

DBP Disinfection By-Product

DOC Dissolved Organic Carbon

GCDWQ Guidelines for Canadian Drinking Water Quality
HAAS Haloacetic acid group (total of 5)

MAC Maximum Acceptable Concentration

Mn Manganese

NTU Nephelometric Turbidity Units

0G Operational Guideline

TOC Total Organic Carbon

TCU True Colour Units

Project # TF1969415 | 24 August 2021 Page ii

wood.



Great Pond WTP Conceptual Design-DRAFT

Town of Torbay Water Supply
orbay

TTHM Total Trihalomethanes
uv Ultra Violet
uvT Ultra Violet Transmittance

Project # TF1969415 | 24 August 2021




Great Pond WTP Conceptual Design

' orbay Town of Torbay Water Supply

1.0 Introduction

This document is in support of the Town of Torbay's submission to the Newfoundland and Labrador
Department of Environment and Conservation for Environmental Assessment registration and the
Department of Fisheries and Oceans Canada (DFO) regarding the utilization of Great Pond as a drinking
water source. Great Pond is located approximately 2.5 km north of North Pond, the current water supply
for Torbay, and if registered as a designated water supply and a treatment system constructed, will
augment the current water supply for Torbay.

Previous work completed for Great Pond includes, watershed identification, bathymetry, water balance
and source water characterization. The objective of this report is to review collected information and
develop a conceptual design for providing potable water using Great Pond as the raw water source.

This report is divided into the following sections:
e Great Pond raw water characteristics
e Treatment requirements
e Potential treatment technologies
e Typical system layout
e Facility siting.

Each of the above are described separately in the sections that follow.

2.0 Great Pond Characteristics

2.1 Source Water Flow and Treated Flow

As part of the Wood Environment and Infrastructure, a division of Wood Canada Limited (Wood) report
dated February 25, 2021, a bathymetric survey, flow monitoring and water balance was conducted for
Great Pond. This report identified the need for further study regarding the inflection point in the
discharge stream from the Pond. That is, the point of steep transition in the relationship between the
discharge stream wetted perimeter versus flow. This inflection point represents the minimum flow that
ensures that fish habitat is maintained in the stream.

Between the two above noted bodies of work, the following information is summarized:
e Minimum required discharge from Great Pond is 0.02 m3/s
e The top 2m of Great Pond has a water storage capacity of 508,515 m3 (884,192 — 375,677 m?)
e Average yearly fill rate to Great Pond is 0.09 m3/s
e Average dry weather fill rate to Great Pond is 0.05 m?3/s.

Based on Great Pond using the top 2m as storage volume during an assumed 120 day dry weather period
from June to September, the storage volume corresponds to a daily flow of 4,237 m3/d (0.049 m3/s). This

value is less than the yearly average fill rate of 0.09 m3/s so the volume can be replenished outside the dry
period.

Without utilizing storage within Great Pond, the maximum withdrawal while maintaining an effluent flow
of 0.02 m3/s is the difference between the dry fill period (0.05 m3/s) and the minimum effluent flow to
maintain fish habitat (0.02 m3/s) or 0.03 m3/s (0.05 — 0.02 m3/s; 2,592 m3/d.). Utilizing storage, will allow
higher flows to the removed for potable water processing. The Wood February 25, 2021 report proposed

Project # TF1969415 | 24 August 2021 Page 1

wood.



Great Pond WTP Conceptual Design

' Orbay Town of Torbay Water Supply

average day flows of 2,000 m3/d and peak flows of 4,000 m3/d. Considering a 20% waste stream
generation during water treatment, the maximum draw from Great Pond would be required to be 5,000
m?3/d. This value is considered to be able to be supported by Great Pond and is proposed to be the
maximum feed flow for the treatment system.

2.2 Raw Water Quality

A Great Pond sampling program was conducted during the period 2019 to 2022. The samples collected
were analyzed for the following categories:

e General chemistry and metals

e BTEX (Benzene, Toluene, Ethylbenzene, Xylenes) and THP (Total Petroleum Hydrocarbons)
e PAHSs (Poly Aromatic Hydrocarbons)

e Pesticides and herbicides

All of the sample results are provided in Appendix A. Parameters that exceed the Guidelines for
Canadian Drinking Water Quality (GCDWQ) for any one sample are summarized in Table 2-1. The table
includes the number of samples collected (10), the range for all samples and the average. In addition to
the Federal Guidelines, provincial values where different than the Federal are also provided.

The raw water low pH can be adjusted using a number of chemicals which may also increase the low
carbonate alkalinity of the raw water. True colour and turbidity, are often controlled through filtration
following coagulant addition or by membrane filtration. The average manganese concentration is higher
than the Aesthetic Objective (AO) of 20 ug/L; however, it is well below the Maximum Acceptable
Concentration (MAC) value of 120 ug/L and is not considered a priority for removal.

Aluminum in Great Pond can reach values above the Operating Guideline value of 100 ug/L; however, this
value represents a target when aluminum-based coagulants are used and is based on the assumption of
near zero raw water concentrations. Based on no MAC value for aluminum, it is proposed that aluminum
will not be actively controlled.

Total Organic Carbon (TOC) does not have a regulatory limit, however, to control Disinfection By-Product
(DBP) formation, it will need to be controlled. The Province provides guidance on the Dissolved Organic
Carbon (DOC) as noted in the sections that follow. TOC/DOC can be reduced by coagulation/filtration
and membrane filtration.

Table 2-1: Great Pond - Historical Raw Water Quality (Outliers)
2019-2022

Parameter

Samples Range Average
Collected

pH 7-10.5 10 5.87 — 6.48 6.21
(Provincial: 6.5-8.5)

True Colour 15 TCU (AO) 10 9.02 -394 19.5

Turbidity 0.3/<1/<0.1 NTU 10 09-45 2.1

(Provincial <1.0)

Project # TF1969415 | 24 August 2021 Page 2

wood.



Great Pond WTP Conceptual Design

' Orbay Town of Torbay Water Supply

Mn 120 (MAC)/20 ug/L 10 12 - 65 32
(AO)

Al 100 ug/L (OG) 10 30 - 163 71

TOC == 10 3.5-80 4.6

3.0 Disinfection Treatment Requirements

As a surface raw water source, some key components for the treatment system must include:
e  Primary disinfection
e Secondary disinfection.

Primary disinfection is the process or series of processes to remove/inactivate viruses, bacteria and
protozoa. Secondary disinfection is the addition of a chemical that provides a residual in the distribution
system to protect from pathogen re-inactivation and biofilm growth.

For this work, it has been assumed that the primary disinfection will be achieved by Ultra Violet (UV) light
disinfection (minimum dose 40 mJ/cm?) and secondary disinfection will be achieved by adding chlorine
(liquid sodium hypochlorite) following UV disinfection. Since UV disinfection is not effective for virus
inactivation, Provincial treatment standards allow for the secondary disinfection (chlorination) to provide
for full disinfection of viruses (2021, Drinking Water Treatment Standards, p.5). Based on the USEPA
guidance for the USA surface water treatment rule, a UV dose of 40 mJ/cm? can achieve a 0.5 log removal
for viruses. UV is very effective at controlling Giardia and Cryptosporidium.

The key Provincial standards for drinking water plants (2021, Drinking Water Treatment Standards) are
provided below in Table 3-1. Based on the conservative assumption that all of the raw water TOC in
Table 2-1 (average 4.6 mg/L) is in the form of DOC, the effluent DOC from the facility must be less than
or equal to 2.0 mg/L (see below in Table 3-1). Based on this low TOC, effluent Disinfection By-Product
(DBP) Formation of Total Trihalomethanes (TTHM) and the 5 Haloacetic Acids (HAA5) are anticipated to
meet provincial requirements. This is especially true given the water has low boron concentrations
(precursor to some HAA and THM compounds).

Table 3-1: Disinfection/Inactivation Requirements

Standard Removal Rate or
Parameter Comments

Effluent Value Limit

Giardia 3-log reduction/inactivation Conventional filtration provides 3.0 log
removal
Cryptosporidium 3-log reduction/inactivation Conventional filtration provides 2.5 log
removal
Viruses 4-log reduction/inactivation
DOC Raw <5.0 mg/L; Effluent <2.0 mg/L
Raw 5-8 mg/L; Effluent <2.5 mg/L

Project # TF1969415 | 24 August 2021 Page 3

wood.



Great Pond WTP Conceptual Design

' orbay Town of Torbay Water Supply

Raw >8.0 mg/L; Effluent <3 mg/L

4.0 Treatment Technologies

4.1 Pre-Disinfection

Prior to primary disinfection, raw water is treated ensure that the treated water will meet quality
requirements. Based on the Great Pond raw water quality, this pre-disinfection step will include the
following:

e Coarse filtration
e Precursors removal through a treatment process

To protect downstream processes, raw water is proposed to flow through a series of coarse filtration
steps. A roughing filter (60 to 100um effective pore size) followed by a fine filter (2 to 5 um effective pore
size) will remove the larger material prior to the systems that will remove small and in-solution dissolved
material. These coarse filtration processes will likely be self-cleaning and will generate waste streams. An
optional, disposable cartridge filter system may in addition be provided to capture material that passes
through the upstream filtration system. The cartridge filter is designed to protect downstream treatment
processes (esp. membrane systems).

Following coarse filtration, further treatment of the raw water will be provided. One of the two commonly
used technologies in the province that may be integrated into the treatment process include:

e Dissolved air flotation (DAF)
e Membrane filtration.

The objective of the above are to remove pre-cursors prior to primary and secondary disinfection that, as
noted previously, will reduce raw water:

e Colour
e Turbidity
e TOC.

In addition, by improving the above, the UV Transmittance (UVT) of the water will increase which will
improve the efficacy of the UV system.

DAF System

The DAF system would be an off-the-shelf system that would add coagulant to a mixing chamber,
followed by a flocculation and then filtration through the DAF process. The objective of the coagulant is
to generate particulates by reacting water constituents (e.g. DOC) with the flocculant. Rather than having
the solids generated during the flocculation period settle by gravity, air saturated into water under
pressure is released into the DAF unit, forming fine air bubbles. These bubbles rise and carry the solids to
the top of the tank where they are they collect and are skimmed off for solids handling. A typical flow
schematic for a DAF is provided in Figure 4-1 below.

Project # TF1969415 | 24 August 2021 Page 4

wood.



Great Pond WTP Conceptual Design

' Orbay Town of Torbay Water Supply

I I

| H | Effuent

| Discharge
Chemical | J =0 |
| £ £ i O { a Y = - |
—) | = \ |
DAF Mixer I = I

Influent
b 1
Floatsolids
P
c
Compressor
Air Saturator

Figure 4-1: Typical DAF Configuration

Membrane Filtration

The membrane process utilizes very small pores to improve raw water quality with four categories of pore
size identified as micro, ultra, nano and reverse osmosis. The nominal port size for each is provided below
in Table 4-1. For potable water systems, the most commonly used membranes are nano and reverse
osmosis.

Table 4-1: Membrane Pore Size

Membrane Type Nominal Pore Size (um)
Micro (MF) 0.1-10

Ultra (UF) 0.01-0.1

Nano (NF) 0.001 - 0.01
Reverse Osmosis (RO) <0.001

In the membrane process, pressurized water is passed over the membrane with most of the water passing
through while some is not (reject water). The material rejected by the membranes remains in the reject
water and concentrates as the more reject particles are scoured from the membrane. To maintain an
adequate scouring velocity and improve the system efficiency with respect to reject generation,
recirculation through the membrane system is often utilized. An alternative is to use a stage configuration
where, the second membrane stage has fewer elements. By reducing the number of elements in the
second stage, the scouring velocity can be maintained. A simplified schematic of a typical membrane
system is provided below in Figure 4-2.

Project # TF1969415 | 24 August 2021 Page 5

wood.



Great Pond WTP Conceptual Design
orbay Town of Torbay Water Supply

Membranes

Membrane r_____,__..—ll

Influent P S
_.;7]J .
Membrane B d

Recirculation

Membrane
Reject

Waste
Stream
Collection

Figure 4-2: Typical Membrane Configuration

4.2 Disinfection

As noted previously, the primary and secondary disinfection processes are proposed to be UV and
chlorine, respectively.

5.0 Typical System Process Flow Schematic

Utilizing the processes described previously and the membrane process as the pre-disinfection process, a
facility process flow schematic for the Great Pond WTP is provided below in Figure 5-1.

Project # TF1969415 | 24 August 2021 Page 6

wood.



Great Pond WTP Conceptual Design

' Orbay Town of Torbay Water Supply

PH/ATKANINITY
Adjustment
Chlorine
Filter Treatment System Membranes
uv
i — . -[
— \ \ \ | |
Filter Waste Recirculation
Streams
Membrane Primary s_eF‘Dnda.rV
Pump Reject Disinfection Disinfection
House
Intake
Raw

- -

6.0

Figure 5-1: Great Pond WTP - Process Flow Diagram

Typical Facility Layout

The Great Pond WTP facility is composed of the following may components:

Process area

Clear well

Electrical room

Office/SCADA and/or Laboratory room
Washroom/locker room (M&F)
Shop/storage (garage)

Waste stream discharge

Back-up generator

Finished water storage

Utilizing the membrane technology, a potential Great Pond WTP equipment layout is provided below in
Figure 6-1. The facility is divided into several process areas including coarse filtration, membrane,
disinfection (primary & secondary) and garage/maintenance. Potential locations for the washrooms,